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A01 A02 A03 A09 DISPATCH NOTE 3025535 A06.1 CUSTOMER

CERTIFICATE 200453093 P. 01/01 DATE 11-03-2020
-----------

TEST REPORT ACCORDING EN10204-2.2 OR A08 ORDER NUMBER 50613
EQUIVALENT.

RUSSIAN FEDERATION

DATE A06.2 DESTINATION

A07 YOUR ORDER NO 4500108085

DATE 16-09-2019
RUSSIAN FEDERATION

CONTRACT NO GE00RU2002 B06 MARKING
NAME SUPPLIER COIL

YOUR REFERENCES NUMBER STEEL GRADE
A05 AUTHOR OF THE DOCUMENT INKSTAMP

AM GENT/ QUALITY DEPARTMENT OUR REFERENCES OBC-IN/ICOR

B01-B04 COLD ROLLED COILS,ANNEALED,SKINPASSED,ELECTROGALVANISED, STANDARD = EN10152 (MAY 2009)
QUALITY DC06+ZE , 5,0 MICRON / 5,0 MICRON PHOSPHATING (ROHS COMPLIANCE)
STAND: EN 10131 (2006) NORM.TOL.

B09 ITEM�B10 WIDTH�B11 THICKNESS�REF. CUSTOMER�
� MM� MM� �______________________________________________

09� 1.590� 0,70� BC007357�__________________________________________________________________________________________________________________________
�CHEMICAL ANALYSIS �
�C70 STEELMAKING PROCESS: LD �_________________________________________________________________________________________________________________________

B09 � �B13 �B07 �B08 �C71 �C72 �C73 �C74 �C75 �C76 �C77 �C78 �C79 �C80 �C81 �C82 �C83 �C84 �C85 �
ITEM� PACK NR �GROSS WEIGHT� COIL NO�CAST N.� � � � � � � � � � � � � � � �

� � � � � C � Mn � Si � P � S � N �Al_t� Ti � Cr � Ni � Cu � Nb � B � V � Mo �
� � KG� � �1�~%�1�}%�1�~%�1�~%�1�~%�1��%�1�~%�1�~%�1�~%�1�~%�1�~%�1�~%�1��%�1�~%�1�~%�_________________________________________________________________________________________________________________________

09� 865856642� 8830�33721743� 62558� 2� 11� 2� 3� 6� 15� 40� 47� 11� 6� 5� 0� 1� 2� 1�___________ ____________
1 8830

___________ ____________
1 8830

____________________________________
�MECHANICAL PROPERTIES �__________________________________
�TENSILE TEST �___________________________________________________

B09 � �C04�C02�C11 �C12 �C13� � �
ITEM� PACK NR � � �YIELD�STRENGTH� � � �

� � � �Rp0.2� Rm � A � r � n �
� � � � MPa� MPa� %�1�}�1�~�___________________________________________________

09� 865856642� F � D � 136� 271� 45�260�255�___________
1

REMARKS
-------
TENSILE TEST SPECIMEN LC/L0/B0 120/80/20 MM.
REFERENCES R. SLOCK
---------- QUALITY DEPARTMENT
BC007357
VW RUSIA GENT 11-03-2020
_____________________________________________________________
C04 CONDITION OF THE SPECIMEN �C02 DIRECTION SPECIMEN �

V:AGED F:NON-AGED N:NORMALISED � L:0GR S:45GR D:90GR � Z01


